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BNF Chapter 6 Endocrine System (Hospital ONLY)

Formulary to be used in conjunction with GMMMG formulary

http://gmmmg.nhs.uk/docs/formulary/ch/Ch6-complete.pdf
	Section 6.1
	Drugs used in Diabetes

	Points to note

Patients prescribed diabetic medications should notify the DVLA and their insurance company if they drive

Insulins should be prescribed by brand for safety reasons
Patients starting on insulin should receive an insulin passport which should be provided by the prescriber initiating treatment

Insulins are available in a variety of vials,cartridges and pre-loaded pens. Not all cartridges fit all pens. 


	6.1.1.1 
Short acting Insulins – Soluble insulins
	
	

	
	Human Soluble Insulin 50 units in 50ml prefilled syringe is used in insulin infusions made from Aseptics


	


	6.1.1.1
Rapid acting Insulin analogues
	
	

	Additional notes
Any decision to commence an insulin analogue needs to be balanced carefully against the lack of long term safety data and increased prescribing costs see NICE Key Therapeutic Topics
· People with glycaemic control problems should be properly assessed for underlying causes before newer, more expensive insulins are considered (including education, understanding of the disease and its management)

· Rapid acting insulin analogues have a more rapid onset of action compared to soluble insulin, and should be injected with or just after food.

· All available pen devices are equally easy to use and reliable, costs are similar 



	6.1.1.2

Intermediate Acting Insulin (Isophane)
	
	


	6.1.1.2

Long Acting Insulin Analogues
	
	


	6.1.1.2

Biphasic Insulins- soluble and isophane mixes
	
	

	
	
	

	6.1.1.2

Biphasic Insulins – Rapid Acting Analogue Mixture
	
	

	6.1.1.2 Animal
	

	Section 6.1.2
	Other Anti Diabetic drugs

	6.1.2.1 Sulphonylureas
	
	

	6.1.2.2. Biguanides
	
	

	6.1.2.3. Other antidiabetic drugs 

Thiazolidinediones (‘glitazones’)
	
	

	6.1.2.3

DPP-4 inhibitors - (‘gliptins’)


	
	

	6.1.2.3

GLP-1 receptor agents

(glucagon-like 
peptide-1)
	
	

	6.1.2.3

Sodium glucose cotransporter -2 (SGLT-2) inhibitor
	
	

	6.1.2.3

Other antidiabetic agents (no class)
	
	

	Section 6.1.3
	Diabetic ketoacidosis

	Refer to Diabetes Emergencies on the Intranet which covers diabetic ketoacidosis (DKA), hypoglycaemia (hypo) and Hyperglycaemia (hyper)


	Section 6.1.4
	Treatment of Hypoglycemia

	Section 6.1.5
	Treatment of diabetic neuropathy and nephropathy

	Section 6.2
	Thyroid and anti-thyroid drugs

	6.2.1 
Thyroid hormones
	
	

	
	IV Triiodothyronine
	Specialist initiation only

	6.2.2 
Antithyroid hormones
	Aqueous Iodine Oral Solution
	Counselling for patients is required with Prescribing of propylthiouracil to remain with specialist care until stable.

Specialist initiation only for Thyrotoxicosis

	

	Section 6.3
	Corticosteroids

	6.3.1 
Replacement therapy
	
	

	6.3.2. Glucocorticoid therapy

	Triamcinolone (rheumatology only)


	

	Section 6.4
	Sex hormones
	

	Section 6.4.1
	Female sex hormones
	See chart at the end of the chapter

	6.4.1.1. Oestrogens and HRT
	
	

	6.4.1.1. Oestrogens and HRT
	
	

	6.4.1.1. Oestrogens and HRT


	
	

	6.4.1.1. Others
	
	

	6.4.1.2. Progestogens
	
	

	Section 6.4.2
	Male sex hormones and antagonists

	6.4.2 Male sex hormones and Antagonists
	
	


	6.4.2 Male sex hormones antagonists

	Anti-androgens
	
	

	Section 6.5.1
	Hypothalamic and anterior pituitary hormones and anti-oestrogens

	Anti-oestrogens
	Clomifene Citrate Tablets 50mg
Human Chorionic Gonadotrophin – Recurrent miscarriage

	Anti-pituitary hormones
	Tetracosatide (Synacthen)
	See Intranet for Synacthen policy

	Section 6.5.2
	Posterior pituitary hormones and antagonists

	Posterior pituitary hormones
	
	

	Antidiuretic hormones
	
	

	Section 6.6
	Drugs affecting bone metabolism

	6.6.1 Calcitonin and Parathyroid Hormone
	
	

	6.6.2. Bisphosphonates and other drugs affecting bone metabolism
	Zoledronic acid 5mg and 4mg 
Disodium etidronate 200mg

Disodium pamidronate 30mg, 60mg and 90mg injection
Sodium clodronate capsules and tablets 400mg, 800mg 
Tablets 520mg 
	Specialist initiation only.

Used in two separate occasions under different protocols.
5mg Yearly infusion for 3 years, from DMOP day Hospital. Treatment of osteoporosis in men and post-menopausal women (including corticosteroid-induced osteoporosis).

Hospital Protocol for Zoledronic acid in Osteoporosis 
(Aseptics make 5mg bag)
4mg: Laurel suite 3-4 weekly injections as per chemotherapy protocol: as part of CVAD protocol

CVAD protocol for Laurel Suite 
Pagets disease 
See hypercalceamia guidelines as per palliative care – pain and symptom control 

Palliative Care guidelines
Specialist initiation only

	
	Denosumab injection 60mg/ml
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Denosumab shared care protocol
NICE TA265: Denosumab- Bone mets in solid tumours

	Section 6.7
	Other endocrine drugs

	6.7.1. Bromocriptine and other dopaminergic drugs
	
	

	Section 6.7.2
	Drugs affecting Gonadotrophins

	
	Goserelin (Zoladex®) Intradermal implant 3.6mg (every 28 days) or 10.8mg (3 monthly)
Leuprorelin Prefilled dual chamber syringe (DCS) 3.75mg (monthly) 
(Prostap® SR DCS) 11.25mg (every 3 months) (Prostap® 3 DCS)
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 Specialist initiation only.

For use in prostate or breast cancer under different shared care protocols
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